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The test results refer to the test subjects only.

The publication of this report (also in excerpts) is only permitted with the written
permission from MPA Universitat Stuttgart [Institute for Materials Research,
University of Stuttgart]

The Materials Research Institute at the University of Stuttgart is a testing laboratory
accredited by DAkkS Deutsche Akkreditierungsstelle GmbH according to DIN EN
ISO/IEC 17025.

The accreditation is valid for test procedures listed in the documentation.
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1. Content of the order

By letter of 24.06.2020, you commissioned the MPA Universitat Stuttgart [Materials Research Institute at the
University of Stuttgart] to test the built-in element for ball impact resistance according to the German

industrial standard DIN 18032-3 [1] or DIN EN 13964 [2], Annex D.

2. Tests performed

2.1 Description of the built-in element

The tested item to be built in is a ceiling lamp:

"Cruiser Arena LED"

The tested 675 mm x 398 mm x 160 mm Cruiser Arena LED ceiling lamp was composed of the following:

3-6.5 mm thick aluminium die casting

- Housing: _ B
- Cover: flat glass (thermally tampered), 5 mm thick aluminium, 1
- Cover frame: mm thick

- Fixing for the frame/hosing: 6 M4x16 mm screws

- Mounting bracket: aluminum, 2 mm thick

- Fixing for the bracket / housing in a way that is rotated with 2 M8x30mm screws.

2.2 Test process

The test was carried out in accordance with DIN 18032-3 [1] or DIN EN 13964 [2], Annex D.
(accredited test procedures according to DIN EN ISO / IEC 17025; see DAKKS certificate D-PL-
11027-04-07).

The test was performed at 22° C in the laboratory
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3. Test results
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Table 1: Results of the "Cruiser Arena LED" built-in element test for ball impact resistance according to [1]

Changes in the tested element to be

Ball Impact angle in Number of impacts
degrees built in
Handball 90 12
None
Handball 60 12
Handball 60 12

The tested item went through the tests without damage.

Therefore, the component must be assessed as ball-proof according to DIN 18032-3 [1] for the application area

of the ceiling and as impact-resistant according to DIN EN 13964 [2], Annex D, for Class 1A (impact velocity 16.5

+ 0.8 m/s).

The test report is valid indefinitely provided that no changes are made to the components to be built in and

placed on the market in relation to the tested component. Any change in the item in relation to the tested variant

shall result in the expiry of the validity of the test report and will require a new test to be performed on the item.
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[Image of the item in question - ceiling lamp]

Photo 1. [p. original]
General view: visible page: "Cruiser Arena LED"
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[Image of the item in question - ceiling lamp]

Photo 2. [p. original]

Detail: Cruiser Arena LED mounting bracket
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